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PLL240001 - IESNA Type II Medium

• Material = PC
• Full angle at 50% from maximum: ~ 145°x75° 
• Full angle at 10% from maximum: ~ 165x110° 
• The light spots here represented refer to tests carried out with 

LEDs with 3mm dome and 2mm2 LES, ~260lm@LED

Pole

Light Direction
Street
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KGAS12 - Gasket for PLL24xxxx

Hardness sh A : 65 +/-5 Color : Transparent Abbrev. : SIL 65H TRASP
Basic Element : VMQ Vulcanization: 10min @ 150°C Annealing : 4 hours@200°C

Original Parameters Unit of Measure Detected Values Test Method

Hardness Shore A 65 ASTM D 2240
Hardness IRHD
100% Modulus MPa ASTM D 412
100% Modulus N/mm

Tensile strenght MPa 9 ASTM D 412
Elongation % 620 ASTM D 412
Tear resistance N/mm 30 ASTM D 624/B

g/cm3 1.16 ASTM D 297

Brittleness Point °C
TR-TEST TR10 °C ASTM D 1329
TR TEST TR-30 °C

Compression Set 25%
Temperature: 175°C @ 22h % 27 ASTM D 395/B

KGAS12 - Physical Characteristics
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Packaging

Item Quantity Total Parts G.W.

9 pcs 50*32 cm 0.52 Kg

Outer Box 180 pcs 50*32*38 cm 10.5 Kg
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Determination of thermal shock resistance degree      

Initial Visual Inspection
Before starting with testing, a visual inspection was 

under test.

Photo: the part in the climatic chamber. 

Final Visual Inspection
-

med. The result was positive. (view photo)

Photo: the part in the climatic chamber after testing. 

Based on the testing result, PLL24000x test specimen proved to overcome the thermal stress test up to 120°C, without 

Temperature set in the climatic 
chamber

Temperature detected on the 
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Initial Visual Inspection

•  Before starting with testing, a visual inspection was performed in order 

Tests Execution

Tests were carried out on the part under test according to IK08 (5 Joules) 
Test parameters are as follows:

•   Impacting element: 1800 grams
•   Distance between impacting element and the part under test: 29,5 cm
•   Number of impacts: 5

Final Visual Inspection:

The result was positive. (view photo)

1st TEST 2nd TEST 3rd TEST

3rd impact test

1st impact test

2nd impact test

Note
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IP X5 Test

Data and Analysis

Conclusion

Note

-

The product has passed the Khatod test.

The sample has been subjected to the water-penetration resistance test as follows:

   A moisture indicator paper sheet has been interposed between the lens and the clamping base
• Positioning of the assembled sample under the device of watering with nozzle Ø 6.3 millimeters

• Water pressure: 30 kPa @ distance of 3m

• Minimum duration of the test: 3 min
• Distance between the nozzle and the wrap surface: 2.5 Meters 
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Material Top
PC -40°...120°C

distribute reproduce, license or alter the lens and related materials of Khatod. Khatod does not warrant against damages 
or defects arising out of the use or misuse of the products; against defects or damage arising from improper installation, 

relating to the use of this product. Production, marketing, distribution, sale of these products as well as their possible 

REPRODUCTION PROHIBITED.

•

•  CLEAN LENSES WITH MILD SOAP AND WATER AND A SOFT CLOTH;
•

Use and Maintenance

Disclaimer

Materials

Notes:
•
•  The optical values shown are the result of optical simulations carried out with ASAP and


